



Product Service

CERTIFICATE

No. B 08 09 22757 536

Holder of Certificate: HAGS Aneby ABGrännavägen 7
578 23 Aneby
SWEDEN**Certification Mark:****Product:** swing seats

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. The certification mark must not be altered in any way. See also notes overleaf.

Test report no.: 71342314-8**Valid until:** 2013-09-03**Date,** 2008-10-27

Page 1 of 2



Product Service

CERTIFICATE**No. B 08 09 22757 536**

Model(s): 124150, 124180,
124821, 124822, 124823,
124831, 124832, 124833,
124841, 124842, 124843,
124851, 124852,
124861, 124862, 124863

Parameters: Swingseat intended for use in HAGS swing-frame.
Seat made of polyurethane or EPDM, suspended by 5mm or 6mm short-link hot-galvanized chain with/without covering in solid polyurethane, guard caps made of polyamide, connected by stainless steel shackle. Swing joint on ball-bearing with steel bolt, washer and nuts.
Electrolytic galvanized.

Tested according to: DIN EN 1176-1:2008
DIN EN 1176-2:2008

Production Facility(ies): 22757